E6121.00 REPLACEMENT PARTS LIST

PartNo DESCRIPTION QTY.
4115 BEARING R10 .625 BORE X 1.375 O.D. 1
5326 RETAINING RING, 5/8" SHAFT DIA 2
5532 SUCTION CUP FOOT 4
6008 POWER SUPPLY 1
6010 POWER SUPPLY 1
6100 OVERLAY, NO ENCODER 1
6113 FUSE, TIME DELAY 3A 2
6278 AC INLET 1
6507.5 ROCKER SWITCH 1
6850 DISPLAY BOARD 1
6855 USB BOARD 1
6993.1* MOTOR 30W GEARLESS (INCLUDED IN 6993.500A) 1
6993.2* 30W MOTOR CONTROLER (INCLUDED MOTOR PACKAGE) 1
6993.500A MOTOR ASSEMBLY PACKAGE 1
7397 #2-56 X 1/4" SIS PAN HD MACHINE SCREW 1
7398 #2-56 X 5/16" S/S PAN HD MACHINE SCREW 1
7595 #6-32 X 1/4" 18-8 SIS MACHINE SCREW 1
7954 #5-40 x 3/8" FLAT HD. SOCKET SCREW 2
7999 #8-32 X 3/8" 18-8 FLAT HEAD MACHINE SCREW 4
8000 #4-40 X 5/16" NYLON BINDING HD SCREW 8
8001 #4-40 X 9/32" NYLON BINDING HD SCREW 4
8007.5 #8-32 X 5/8" S/S FLAT HD MACHINE SCREW 4
8273 6-32 X 1/4" S/S TRUSS HD. SCREW 2
8285 #8-32 X 1/4" TRUST HEAD SCREW 20
8310 #8-32 X 1/4" SET SCREW 1
8321 10-32 X 3/6 SET SCREW 1
8325 1/4-20 X 1/4" SET SCREW 4
8507 1/4"-20 X 1/2" HEX HD. CAP SCREW 8
8512 1/4"-20 X 3/4" HEX HD. CAP SCREW 4
8528 5/16"-18 X 1/2" ZINC PLTD HEX HD CAP SCREW 4
8582.1 #8-32 X 1/2" SOCKET HD. CAP SCREW 4

12



9207

9235

9236

9437.1

9473

9518

9519.5

9525

9531

9739

9799

9802
EP6120.011
EP6120.200
EP6121.002
EP6121.007
EP6121.008
EP6121.009
EP6121.101
EP6121.123
EP6121.125
EP6121.500A
EP6121.501A
EP6121.502A
EP6121.505A
EP6121.650A

If you have any doubts or inquiries concerning operation contact your supplier or Eberbach

#5-40 NYLON-INSERT HEX LOCKNUT
#8-32 18-8 S/S MACHINE SCREW NUT
8-32 NUT NYLOCK GRADE 2 THIN

1/4" 316 SIS SAE WASHER

#8 SIS WASHER

#6 STEEL SPLIT LOCK WASHER

#8 S/S SPLIT LOCK WASHER

5/16" ZINC PLATED SPLIT WASHER
1/4" ZINC PLATED SPLIT LOCK WASHER
WAVE SPRING WASHER, 302S/S .65ID X .8550D X .01 THK
#4-40 x 5/8" STAND OFF MALE-FEMALE
#4-40 X 5/8" NYLON STANDOFF
BEARING COLLAR

MOTOR MOUNT

ECCENTRIC

COUNTERBALANCE

POWER SUPPLY BRACKET
ELASTOMER BASE

ELASTOMER LEG

SIDE PANEL

BASE PLATE WT

FRONT PANEL ASSEMBLY

BASE ASSEMBLY

REAR PANEL ASSEMBLY

TOP PLATE ASSEMBLY

WIRING HARNESS ASSEMBLY

Corporation technical service.

13

A 00O B B~ 0O N BN

[Eny
N

P PR P R RPN DANR R R R REP MNP



O[O N FARCE] e ¢ = _ _ : P m. @ rOUd ITONY due

7 L0Z-20-60 IV A WO abs U SO0 3000 wum.ﬂ <mom _.N._.O&m H_O .-N_ <& = |_|

1 o | o oy V00S'€669 40 1aVd = .
Eomm m:._ _.,w_w_m em m vl - e TYAID3T NGOV

- — QIHIDIAS ISIMEIHLO SSITNN STIDNYISTIOL
UINALIOA ILVIHOUDIN Foey] _ Hauosey SIHONI NI 3 SNOISNEAI
|IN ‘d08dVy NNY NOIlLviOodyOog Hovasd3Ig3 — .
A18INTSSY SSINYH ONRIM| V0S92 9d3 - H@.NN@H Nowo
A18W3SSY ALv1d dOL| WS0S'LZL2d3 mNmmmu m**N MOOOU O _voov

o
(-
-
cO)

ATENISSY 1INV dv3d| V05 LELYdd

A1ENISSY JSVE| VI0S'LZL9d]

ATENISSY 13NV INOwd| V00§ LZL9dd

1M 31%1d 35vE|  SZLLELSaT
TNV 3AIS|  £2LLEL9e]

23T Y3INOLSVTE| Lol LZLg<T

35'vE d3NOLSYTI|  &00'LELGCT

G2a6

13MDve8 AlddNS 83MOd| 800 LZL9<3

TONVIVELANNOD| 200 121903 (V10S' LZL9d3

DIINIOOF| €00 LeLedd

LNNOW JOLOW|  00&'0¢L9dd

AVTI00 ONRIVIE| L0 0ZL943 Cel'lel9d3

Ol (N =] [0
N~ | O] || N
—Ist| | W | 0
oy |00 |Ov |o0 o
o
O

3300NYLS NOTAN 8/S X 0V 74 7086
TNV 20 ANVIS 876 ¥ v 6616
YEL L0 X JOSS8 X CIG9 5/S20t daHSYM SINRIDS IAVA 6646
UIHSYM OO 1S CILv1d ONIZLF/1 1556
U3HSYAL 1SS 01V 1d ONZ.9178 5256 T
UFHSYMADOT IS 5/5 8% G6L56 002 021944
H3HSYM »OOT 1145 13315 04 8156
U3HSYNS/S BE| b
UITSVM VS S/SOLE B/ L Zevh — £56 G6
NIHL Z J0V2D HOCTAN 1NN 268 E L LEV6 L' 2888
LN MZ808 INEOVII /S 881 Ce-8# 566 LG8
LNNADOT X3H LIISNINGTAN 07 G # 026 1 'C669
MIADS dVo OH 139005 2/ L X2 88| 12858 *
ARS105 S OH X5H AL1d ONZ.2/ L XBL5179 ] :
DS IO GH X3H P7E X 05wl | Z158 600’1 ¢19d G2es
DS IVO GH XaH &/ 1 X 0271 1058
IS 135 /L X 0Z 71 sees : X
MTI0S 135 9/E X 28 01 1zes L0L°1€19d3 0LE8) X1
AATIDS 158 .7/ L X 2 B # oles
MFUOS OV3H ISNAL. 7/ L X e 64 5628
MSU05 OH SSNALS/S b/ L X 269 €028 ;
ASI05 INHOVIN GH 1w 13§75 .8/ X 26-8#] G £008 ¢00' L1943 9cLs
MRS TH DNIONIE NOTAN 2E/6 X Ob-F #] L008
M3FIDS OH DNIANIE NOTAN 1/G X 07 # 0008
3OS INHOVIN QVIH 1V 14 8 8L .8/E X 25 84 6661 GlLiv 08L6
D5 LIID0S OH IV 0 8/E X 07 54 vS6L

MIADS INIHOYIN S/5 8-8L 7/L X 2E-9# 5654

MIYDS INIHOVIN OH Nvd S/8 .9L/G X 95-T# 86EL

MIUDS INIHOWIN OH Nvd /8 .7/L X 95-2# L68L

Gechd

JOVADVd A1BWISSY JOLOW|  YODS €669

—|l=l- [~~~ 1~~~ -1~~~ ]~ =|<|=|<| <[] - |- < | <| < | <| <| | = ||| < [~ || |2~ | < | < |~ |- |- | - |~ || = | o] - |- |- | -] | -

™~
]
Q Q
(@) —
— N
Te] —
O~ 0O
[a
L

Eoviova HOLOW GICMOND d510NINDD JOLOW MOE| .2 ©669 ;
900 £669 NI GIAMOND SSTRIVED MOE JOLOW| . '6669 LL0'0CL9dS

QUvos 85N 589

GUvOE AVIdSd 0559 :

HOLIMS &3HD0Y G (059 d .—loo _. _. N _. oa u
TN OV BLZ0
Ve A7 130 JWIL 3504 o
UITODNT ON AV RIZAC 001% g’ RDD@

A adns 4amod 010%
Aadns A3Mod 8005
TO04 Ao NGILONS Ze58

Vi Lvrs 878 SNId SNINY L oece ;

00 GZe 1 X OB 529 018 ONEvaa Sy (+900'0¢19d3 666/
s NOILRO83a ENEE

VG0G L2194




™
(@
(@
~O
o
LL

8276.4

EP6120.006

O
(@]
(@]
O
[0
L

(EP6121.IN.052

(EP6121.IN.052)

EP6121.020

™
Q
o~
~0
o
L

EBERBACH CORPORATION

EP6121.505A

TOP PLATE ASSEMBLY

QrY.

48

4
16

16

20

16

DESCRIPTION

0-RING

#8-32 X 3/8" S/S ROUND HD. MACHINE SCREW
#8-32 X 5/8" S/S ROUND HD. MACHINE SCREW

#4-40 X 1/4" S/S TRUST HD. SCREW

#8-32 X 5/16" S/S TRUST HD. SCREW
#8 S/S SPLIT LOCK WASHER

SPRING MOUNT

PLATFORM POST
TOP PLATE

PLASTIC TOP

SEPARATTORY FUNNEL CLIP

CLIP PAD

PartNo

5314
7682
7699
8266

8276.4

9519.5

EP6120.005

EP6120.006

EP6121.013

EP6121.020

EP6121.103

EP6121.106

EP6121.IN.052 |OUTSIDE SILICONE PAD 2




